INSTRUCTION
MANUAL

Yern==@

www.gmad
B .

- . ﬁ
- - FRONT WEIGHT
2 SPEED TRANS DIG SYSTEM BALANCE




HEe| =8, X - B4, et F2 AFEA0A o] AL
gtEA SiE HIEE HSct=t H2% 2E HHAEE E450A7] iELch.

O H|E2 O{§l0|8 Fitzio| ObdLiCh. A8 75 HEE = felstAl7| HiiLict.
of AZE ot 144 0| 4| ALBIOA| FBHet MZRILICE ofZiotole| ol YX| TS FolstAl7| uiRiLIct,
2, 0F 184 O/2t0] ASBRH= HFO| FoIMEE SR8 4K Holo| NS0l HES X X5810] FA|7| viict,

1. Iilﬁi EE6I7| ol AYM HHE 21 SX|GH=R SHYA L.
HiEE =37 |Eof gteAl 0inY EHHE SX8 ¥ HEE =S MR,
+ UojEu 7y, 2l § WFtEE B8 ASE 3T Fd2 fiH0| AUgL|Ch =72 AB0| FofttAl7] HHEiuCh
- BEES I3 YRR $E0| HaLC AS RFOE QI MHLL RES AH B4t 5, A2 20| 282 ZTA| 0j2I0[0|2] 20| FA| HEE FoUsHHAL.
+ B HES FxlEy] 9 st ZEEof 9lx| 2 MEY o FxbEy| ol WiE2lE 8] et o= e Foliste] F4]7| shEict,
- TXPEH 2 UiE2|S] AR SE FBS FEAUM TIASHE AS W 9 F2| gl m2t 4] vELch
- 2 HE EojUX| @2 ¥ HEo|U ER(HIE T WM, ITE)E AE T IR HY MES ALS WY U Fof AbEo] ma} FA17| BiEch
+ EEE FoiE HAEY 9 HlE2], HelE, HEE 59 23 Sl AR 1522 eIt 24 WA 2 HAlolA HAX|X| FELCH

S T MEQ YEiE HsIo FUAR.
+ HE ZE = BEQ HE B Zo{leX HRSFUAR,
+ Ko 2388 0/5t7| fish 47|12t +47]0= M BlE2] £ 25| SEE vE2IE AESFLHAL.
L2 HEEE £&,44 7188 MEHA7|1, A8 32 ESEE0| HO| 24T 4DE Yo + UsLICH
+ EMO0| 24E HE2IE AFESHE OrHA 2.
diEf2|e] F o] otR AL, HEl BE0| 28 2%, 220 EHE UoH & AaLich H I HAE RUH = Aguch
- O S YFEe AN S8 STRE ASHHAR
HEPT HHX] B STX 2 AFBE ] HAEH0) 48 & - ASLICH
+ B QF2 BE WEo| RA YHoR FSth=x| deld FHA L, tlef 20t WErRE ZFiFaAR.
- B HStE AN BRI LIER 24 FH0| WELCH 4HE UX BES TSR
+ MEShIIo] 2M B AHE WY HSE +UsHHAMR. B EE AAHL B £E W@ HESE| Y2 432 35 B58 U2 + AU,

i Yl ElAE Uy

O HFILHES T3 U si2L, "o| AHX|oiL e 42t | fA DEGIL S0IEH AL,
© He| HoF| A M &dTle| ZETIE MBIt SF0|=X MIAsHAL,

© H| FHEY HES WHoIH W 3B 01R2| sHlA 2,

N

3. HIES FEM7|7| #ioh HEet FLE MFSHIAMR.
. FU0L} AloEH H0|A] R HEOH HEAIFIA HIAS.
. CIST #E BA0IM BE6HT IAL.
- 28| 2 X|%oj 4| 24 =F BE0| WSt = 2.
-Ue E2L D4 £
- oM, W BAIS oty
- Aol B& 23
-elolLh &1 Ul Ha
- HRO|LL, 7 Ko, T 5 HE £20| CHE 0joi WHE B 4 2= X
. BO| BEAL} MQIFA0H FY Al WA $H0| B0 HX QES F9 SHAIL,
. MBS 0lA EUo|L} ot £0|T SFHE FU0IM XSBAE 2B NTBILICL HEBHX FE AN B Al 2T DBAID, 213 A¥, U8 4E YO 4 ULICL

4. =Ml %A HEE HSSHAL.
- 2M0| 2 £47]9 HES A1 NS AL,
~ NEAI &417|9) MBI VX 1 WEI2/E P $ 2 HAT| HAB ATEUAIL .
- BEAN H47| HAUS 1T BIE2IE A O F 247]] HUS NES SHIAL,
. FEE ARE ARSI HEZIE B51X) 0HIALL. B ANO|L £HS Yo + gLt
- MBS QXSS Nst7| Yt S8 HO| AE[0|YT AREO| WA AEsH=K| HUHIHAL.
- NS T T, WaT|, WEZ7 THE 47} YaLich ] FosAIL,

HEe| A8 = M5t "u|stn gHEst FA0] 2asiAR.

- M8 % 2E EE LE 52 #20| 2= HaEel HejolX) AT AL,

+ HES MESHK] 2F W= viE2E A siF A2, o UH, £T SO HiE2|2t B47|of] 248 F + gt
- HE0| Bz Hx|L 0| STO| HIEE MBS FAMFHUAL, 01F Bl 2H| U S HFAZ + UsLICH

- BEZFE ABHE O S FosiiAle, 4518 97| fish HaEt 27t 2RgU,

+ HES THE RojLt g 20| EUGHE| DAL, FAFEE DHFHAL.

« HEQ 248 9| HalM (F)Xiclol=22otolM EASHE SHLEL HZ /9| Ao 2 IESK| DHYAL.

=

2 Frerae=@



CAUTIONS

A In order to aveid persenal injury or property damage, you have to act in a responsible manner and follow
these directions.
RC models can operate at over 40Km/h but can not stop immediately

B Safety Precautions

- Check the surrounding area before you operate RC model.

- Choose a good place to operate your RC mode!

- Do not operate your RC model on the street or highway. It can cause a serious damage or a serious accident.
- Do not operate your RC model in confined or crowded areas, in order fo avoid accident.

- Mever operate your RC model near people or animals, and never use people or animals as an obstacle.

- A collision between your RC model and stationary objects can cause damage to either

- Do not operate your RC model in public places like hospital and residential areas. |t can cause great noise

- Never operate your RC model indoor. There is a higher possibility of fire or damage

H Safety Precautions (Before assembling)
- Before you start assembling this model, read the instructions carefully and make sure you understand them
thoroughly.
- If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughty.
- Always be careful when using tools like knlves. Extra care should be taken to prevent Injuries.
- If you use paint or cement (not included in the RC model), read the instructions supplied with them.
- Keep the parts out of reach of children, small parts can cause choking and vinyl bags can suffocate.

B Safety Precautions (Before you operate RC model, check the following.)

- Check to ensure nuts bolts are tightened appropriately.

- Check that no one else is using your radio frequency.

- Use new batteries to avoid losing control of the transmitter and recaiver.

- You will need a 2 channel radio system which includes a servo, a receiver, an ON/OFF switch, and an electronic
spead control,

- Be sure to use a radio frequency for ground model — Do not use airplane frequencies.

- Always check the brakes and throttle before you operate your RC model, in order to avoid losing control of the
model.

- To prevent unexpected movements of your RC model, do not connect the batteries to receiver bafore tuming on
the transmitter.

- Always tum on the transmitter first, and then connect the batteries to the receiver.
1. Switch on the transmitter.
2. Check that the speed control, the transmitter control, and trims are set to the neutral position.
3. Connect the RC model to the receiver's batteries.
4. Switch on the model and the recsiver.

- When you using rechargeable batteries, make sure you read and follow the instructions carefully.

- Inappropriate handling or usage of rechargeable batteries can cause serious injuries or accidents.

B Cautions While Operating

- When the RC model is operating, do not touch the moving parts like the drive shaft and wheels.
- The moving parts can cause serious injuries.
- Always tum the model or receiver off and disconnect the batteries before tuming off the transmitter, in order to
avoid unexpected movements of your RC modal.
1. Turn off the model or receiver.
2. Disconnect the batteries.
3. Turn off the transmitter,
- Do not touch the vehicle’s speed control resistor while operating of the RC model. The resistor may be very hot,
especially after running at lower speeds.
- To prevent damage to the RC model, remove the batteries from the model and transmitter when you don't intend
to run the RC model for some time.
- After operating your RC model, batteries become hot, so please be careful when handling.
- In order to prolong the life of your RC model, please keep it free from dirt and grease.
- Before you start assembling this model, read the instruction carefully and make sure you understand them fully.
- If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

EQUIPMENT NEEDED

Radio control system
(wheel & trigger type)

TOOLS NEEDED

L o (=] o

I 1

A

TOOLS INCLUDED

“F
<

Box wrench

Side cutter  Long nose pliers Wrench  Wrench  Wrench GM51504 GM20220
(2mm)  (2.5mm)  (3mm) Gear grease Shock oil
3 Yreaee=@



PARTS REFERENCE

32P 22T transfer case gear X1

7
Ab*

32P 21T 2nd gear (HI) %1

GM60008
GRO1 motor plate & gear set

Motorplate B X1

AV,
|: AR

?¢.

Slipperplate X1

AT
o !
> < Q
‘f‘ "7

ARV
32P 16T 1st gear (LO) X1

32P 13T pinion gear X1

Differential cover

x2

39T Bevel gear

Diff locker x2

13T Bevel gear x2

12mm Wheel hub x4

GMe0010
GAB0 axle housing part tree

GM60011

GRO1 transmission & transfer case housing parts tree

4



PARTS REFERENCE

GM60012

GRO1 transmission & transfer case gear set

[E

@ =

32P 30T 2nd gear (HI) x1

32P 40T transfer case gear

=
x1

x1

32P 35T 1st gear (LO) x1

32P 40T transfer case dig ge:

ar X1

32P 56T Spur gear X1

- A\
' A

Dig sliding clutch X1

UT |

N

</ B

HIJLO sliding clutch X1

GM60013 x1 GM60014 - GMB0015 x1
GRO1 cage lower rails Cage side parts tree Cage top & rear parts tree



PARTS REFERENCE

GM60016 x1 @ GM60018

GRO1 skid plate parts tree Battery tray & transmission parts tree

GM&60019
GME60017 GAB0 axle parts tree

Front cage parts tree @ t[]

x1 1] 1

| jbg

K@) 2y @3N
[ ©) o OD ]
: 0 O 1h©@ @
GM60024 o GM60025 GME0023
Universal shaft parts tree X Rear 4 |ink set x2 5.8mm ball parts tree x2

6 Yenaes@



PARTS REFERENCE

of

C

ERQEE

a

GMG0026

x1

Cockpit accessory parts tree

GM70234
Front half of whesl

GM0020016
Molded aeration shock cap

x4

(
\o

g N
= | =
GM0020008 x2

Shock cartridge part tree

GM70234 i GM70234 4 GM70524 -
Inner beadlock whael Back half of whesl 2.2 MT 2202 off-road tire (with inner foam)
GM0020014 xd GMO0020026 x4
XD 103mm Shock Body Shock Spring 19x68mm Mideum
pm—
12345678901234567890 OWOI08S w2
1234567890123456T7830 g L
eSS FH =
Iﬁ: E=—z=
e et
32— 1 1] B ”Nw
ESSSALANEEN
Yol el Slipper spring 8.5x12mm x1
GM60054 x1
Gmade sponsor decal shest M

GOM decal sheet

GM70234
Wheel cap sticker

GOM bonnet

GM0020020
Shock delrin piston

GM60034
Servo saver spring
9.8x8.5mm

x1

GM60053
GOM Interior cockpit

x1

Freane=@



PARTS REFERENCE

) ) |
GM60029 1
Drive shaft 128mm
=) )
GM60029 1 -
Drive shaft 88mm GM60037 -
Slipper pad
O I [T 1] ol THm
GM60041 1
Straight drive shaft 158mm ~
=il I [T T ol Tmmm
GM60041 -
Straight drive shaft 118mm
GM60040 -
Steering rod M4x8.8x117mm x1 gmsfam mm X2
GM60040 x1
Steering rod Mdx6.8x155mm
A=
GMG0046 x4
GM60031 & Universal drive coupler
Lower link Mdx6.8x105mm =]
o
GME0046
Universal joint x4
GM60027 x2 —o
Bent upper link M4x6.8x99mm GM60046 P
X
(A AN Universal cross pin
GM60032 - M
Panhard rod 133mm GM51306 o
3X15mm Screw pin
| - [ GM51603
GM6E0050 x4
Transmission output shaft 128mm =1 PRZE04mn
—
TECTTTTELLTTLT T GMmaa
| ] o o H | ||'|'| UL I['l'l [] H qlllllllll'l'll'llhﬂ Pin 1.5x7.2mm xz
GME0038 x1 GM0020007 x4
Slipper shaft 74mm XD 103mm shock shaft m—‘—O[

) GM60030 X2
| I I | [ 1 I | Input shaft 26mm
GM60044 x1 GM60042 =
Transmission fork shaft 78mm Transfer fork shaft 58Bmm

f
Srowm T ©

Y E—
GM60047 - GM60043 x1 GM60043 <1  GM60028 o
Wheel axle shaft 38mm Transfer output rear shaft 40mm Transfer output front shaft 27mm Differential gasket 17x24x1mm

8 Yenaes@



PARTS REFERENCE

(oo

GMAD012
2.5X8mm Round head wrench bolt

GMAO0014
2.5X12mm Round head wrench bolt

GMAO0017
3X6mm Round head wrench bolt

(o

GMAO0018
3X8mm Round head wrench bolt

GMAO0019
3X10mm Round head wrench boit

GMA0020
3X12mm Round head wrench bolt

GMA0021
3X15mm Round head wrench bolt
T

GMAD172
3X18mm Round head wrench bolt

Il

N

GMA0022

3X20mm Round head wrench bolt
(O

GMA0023
3X25mm Round head wrench bolt

[

GMAD083
2X8mm Wrench boit

[

GMAOD092
2.5X%6mm Wrench boit

[ i

GMAO0093
2.5X8mm Wrench boit

[ o

GMAO0094
2.5X10mm Wrench bolt

[

GMAD095
2.5%12mm Wrench bolt

[y

GMAD096
2.5X15mm Wrench bolt

[

GMA0102
3XBmm Wrench bolt
| T

GMAO0103
3X10mm Wrench bolt

x36

x2

x10

x16

x8

x11

x27

x5

x3

x19

x2

x71

x1

x2

x4

x6

x10

RN
GMA0104
3%12mm Wrench bolt

AT,

GMAD105
3X15mm Wrench bolt

I

A
GMAO0106
3X18mm Wrench bolt
lmtt\tmmmmmm

GMAO0107
3X20mm Wrench bolt

(]

| AN |

GMAO0109
3X30mm Wrench bolt

(]

GMAD173
3X45mm Wrench bolt

I g

GMA0117
4X15mm Wrench bolt

[

GMAOD057
3XBmm Flat head wrench bolt

[|

GMAD058
3X10mm Flat head wrench bolt

I

GMADO059
3X12mm Flat head wrench bolt

|

GMAO0060
3X15mm Flat head wrench bolt
.Li\ﬁl\ll%llﬂ\\ﬁﬂﬂd

GMA0061
3X20mm Flat head wrench bolt

I

GMAO0127
3X4mm Socket set screw

AN
GMAD131
3X10mm Socket set screw

(AN
GMAD133
3X15mm Socket set screw

OAAAAAAAARARRRAAARY
GMAO0134
IA20mm Socket set screw

GMAO144
4X15mm Socket set screw

[
GMAOD145
4X20mm Socket set screw

x11

x14

x3

x6

X2

Y

x2

x2

x7

x2

x9

x4

x2

x2

x8

x2

x2

x2

x10

o

J©

>

©n
o
©H
©

GM0020017 -
Agration screw
GM0020096 -
Rubber bumper stop
GMAD153 x32
M2.5 Mut

GMAOD154 x14
M3 Nut

GMAOD0156 x31

M3 Nylon lock nut

GMA0157 X5
M4 nylon lock nut
GMAO0158 x12
3mm Washer

GMAOD0159 x3
4mm Washer

GMAO163 x1

Ball bearing 5x8x2.5mm

GMAO0165
Ball bearing Sx11x4mm x21

GMA0166 x5
Ball bearing 6x12x4mm

GMAO0167 x8
Ball bearing 10x15x4mm

GMAO0168

3x1 O-ring x4
GMAD169

P3 O-ing x10
GMA0170 1
P5 O-ring

GMAD171

S8 O-ring x8
GHAﬂjIEO x12
2mm E-ring

GMAD0161

2.5mm E-ing x10
GMAD162 x5
4mm E-ring

GM49006

RS snap pin x1

Freane=@



i

. %\@

GM60009
13T Bevel gear

—— o]

x2

GM60030

Input shaft 26mm x2

GMAO161
2.5mm E-ring

-.

GMA0167
Ball bearing 10x15x4mm

GMAO0165
Ball bearing 5x11x4mm

[

GMAO0103
3X10mm Wrench boit

x2

x2

x2

x8

39T Bevel gear

GM60028
Differential gasket 17x24x1mm

O

GMAD167

x2

Ball bearing 10x15x4mm x4
GMAD0083 x8
2X8mm Wrench bolt

o

GMAO0103
3X10mm Wrench bolt =~ —

GME0030
Input shaft 26mm

GM60010

Axle housing

GMAO0167
Ball bearing 10x15x4mm

: ~ GM60010
GMAO0165 Differential housing

Ball bearing 5x11x4mm

GM60010
Differential case
GMe60009
Diff locker

GM&0028

Differential gasket 17x24x1mm S
12
=

N

£Z ) /’

GMAO0167
Ball bearing 10x15x4mm

10

erons@



(e

GMADDS3
2XBmm Wrench bolt

(frm

GMAD0018
3XBmm
Round head wrench boit

x8

GMA0083

[ o

GMAO0102
3XBmm Wrench bolt

v

GMAO0057
3X8mm Flat head wrench bolt

GMAO0059
3X12mm Flat head wrench bolt

x2

x2

GMAQOO18
IXBmm
Round head wrench balt

GMAOD102

" 3X8mm Wrench bolt GMAD057

/ 3XBmm Flat head wrench bolt

GMAD0059
~ 3X12mm Flat head wrench bolt

GMAO0102
\ -~ 3X8mm Wrench boit
) %

GMe0010
Axle truss

11



FRONT AXLE ﬂ A RIGHT C-HUB CASTER ANGLE SETUP
I . GM60019

C-hub camierR
GMAOQ165 i

Ball bearing 5x11x4mm :

C-hub carrier R

™,
~. GMAOD165
Ball bearing 5x11x4mm

GMAD165
Ball bearing 5x11x4mm

GM&0019
“ G-hub carrier L

LAY

GMAD0131 x4
3X10mm Socket set screw

#¥ cauTION

o (T, ¢ O =
j GMA0131
3X10mm Sockel set screw

g i i

| OVER TIGHTEN

O X

12



FRONT AXLE n

CLI

GM60029 =
Drive shaft 128mm

C[

GM60029 .
Drive shaft 88mm

GM60029
" Drive shaft 128mm

GM60047
Wheel axle shaft 35mm

E | o[ I
: S/
GMi i 7 GME60023 K}
Wheel axie shaft 38mm <2
I]:] GM60019
GM60023 E} x4 Sisarigy kRO L
)
©.

GMAD165 . | b
Ball bearing 5x11x4mm ’-
l GMAO0165

b Ball beaftng Gt bt
st x2
Ball bearing 10x15x4mm

GMA0167
Ball bearing 10x15x4mm

N

GM60047
Wheel axle shaft 3mm
\\
GMA0167 %

Ball bearing 10x15x4mm

- GM60019
--r’ ng knuckle R

13



FRONT AXLE n

GMA0012
aX10mm
Round head wrench boit

GMAD019
3X10mm

Round head wrench bolt

@ GMAD169
P3 O-ring

(rmm

GMAO0019
AX10mm
Round head wrench boit

#¥ cauTioN

o

| OVER TIGHTEN

i

GMAD169
P3 O-ring

GMAQ0019
3X10mm
Round head wrench bolt

GMADD19
3X10mm
Round head wrench bolt

(i

GMAD0172
3X18mm
Round head wrench bolt

H
GMAD156
M3 Nylon lock nut

x4

GMAD156
M3 Nylon lock nut

T / \'.\
<

GMA0172
3X18mm Round head wrench bolt

14




PANHARD MOUNT

(T

GMAO0020
3X12mm
Round head wrench boit

H
GMAO0154
M3 Nut

x2

x2

GMAO0020
3X12mm

Round head wrench bolt <~

REAR AXLE

,@j

. GM60019
Panhard bar axle mount A

1
m

8 1

GM60041

Straight drive shaft 158mm X1

O T

GM60041
Straight drive shaft 118mm

GMAD165
Ball bearing 5x11x4mm

x1

x2

 GMB0041
" Straight drive shaft 158mm

GMAO0165
-~ Ball bearing 5x11x4mm

GMAO0165
Ball bearing 5x11x4mm

GM60041
Straight drive shaft 118mm

15



REAR AXLE m
' GMA0165
- Ball bearing 5x11x4mm

GM60019
Straight axle adapter

GMA0165

Ball bearing 5x11xdmm

MY

GMA0131

3X10mm Socket set screw GMAD165 -

Ball bearing 5x11x4mm

GM60019
Straight axle adapter

#¥ cauTion

S |

CMAD131
w I ¢ D Qe Iomm Sockeeel

| OVERTIGHTEN

O X I e

GMAD156
M3 Nylon lock nut

GM60019 \‘:.3\
o — Link mount N
3X18mm x4
Round head wrench bolt
GMAO0156 d
M3 Mylon lock nut

GHAIHH\H R
3X18mm Round head wrench bolt

16



GMAO0160

2mm E-ring

X2

GM60035 x1

GMAO0160

%Mm E-ring

GM60042

GME0035
Shift spring ~_

d . Transfer fork shaft 58mm
.. GM60012 GMAD160
Dig shift fork % 2mm E-ring
x1
GMAO0160 GMAO0160
2mm E-ring 2mm E-ring
[ I i ' ’
GM60042 %1
Transfer fork shaft 58mm |
E GMAO166 GMAD0162

GM60012 ; " 4mm E-rin

32P 40T transfer case dig gear o) o8 g 6x12x4mm A :
@ GMA0162 4 @%

4mm E-ring !
: GMAO0166 3 [;l\\>
GMAO0165 o | reenalhzdmm o\ \N2Z;
Ball bearing 5x11x4mm 3
5 Transfer output

, { rear shaft 40mm
GMAO0166 x3
Ball bearing 6x12x4mm

[——]
o
%) ) omaotes
4 Ball bearing 6x12x4mm

GM60012 " T GMe0012
32P 40T X n sl e}
transfer case dig gear U sieing

GM&0043
Transfer output rear shaft
40mm

A\ WRONG DIRECTION

A 4

GOOD DIRECTION

17

Freane=@



TRANSFER CASE m
GM60012
|

32P 40T transfer case gear

GMA0166
Ball bearing 6x12x4mm

GMAD166 £
Ball bearing 6x12x4mm 5
M,

Transfer output front shaft 27mm

GM&0012 %4
32P 40T transfer casa gear

[o | |
. 1
GM60043 GM60011

Transfer output front shaft x1 Transfer case rear housing \
27imm

GMAD166
Ball bearing 6x12x4mm

GMAO0165
Ball bearing 5x1?:4m

TV
< P‘

ra
™ !
| vl
\= <]

v,
lannd

GM60008 1
32P 22T transfer case gear

GMAD165 -
Ball bearing 5x11x4mm




TRANSFER CASE m GMA0165

Ball bearing 5x11x4mm

GM60012

1150 Bushing .

GMAD165 x2
Ball bearing 5x11x4mm GMAD165

[| Ball bearing 5x11xdmm _

GM60012

1150 Bushing x1

iy

GMA0104 W W
3X12mm Wrench bolt

H >
M3 Nut

: GMB0011
GMA0104 : @@
3X12mm Wrench bolt Transfer case front housing

TRANSMISSION

3CH TRANSMITTER USER

(3position AUX channel is required.) 2CH TRANSMITTER USER

HIGH SPEED LOW SPEED FIX HIGH SPEED FIX
TRANSMISSION SHIFT OKT!*ELOWSPEED
- @6 | -0
E-E-E | |[«[§E
m GMAD160 GMAO0160
| i i ] 2mm E-ring me E-ring
GM60044 x1
Transmisslon fork shaft 7T8mm |
GMA0160 X2
2mm E-fing % - GMAO0160
2mm E-ring
GM60035 %1 l
Shift spring 4.2x13mm )] )] )
GM60035 GMG0012 GM60044
Shift spring 4.2x13mm HI/LO shift fork Transmission fork shaft T8mm
m GMAO0160 GMAO0160
B— 2mm E-ring 2mm E-fing
HIILO shift fork X ?mﬂﬂl'ngo = . * v/
wlll i |
_—GMAD160
l 2mm E-ring
[ A—@)—* J J )
GM60035 x1 GM60035 GM60012 GMG0044
Spacer Spacer HI/LO shift fork Transmission fork shaft 7Bmm

19 )G STC )



TRANSMISSION m

A\ Please be careful with the direction.

GM&0012

32P 35T 1st gear (LO)
™
b
My
RS

GM60012
Dig sliding clutch

N A9

GMA0162 2, GM60012

@ 4mm E-ring x2 f T, 3P 35T 1t gear (L)
7

GMAO0163 - /

Ball bearing x1

5xuBx2.5mm
GM60012 x1
HILO sliding clutch 32P 30T 2nd gear (HI)

GMG0050
Transmission output shaft 128mm
GMGE0012
GM6B0012 x4 32P 30T 2nd gear (HI)
32P 30T 2nd gear (HI)
GMA0165
—
GME0012 1 Ball bearing 5x11x4mm
32P 35T 1st gear (LO)
GMEB0050
Transmission output shaft x1
128mm l
GMAD165
Ball bearing 5x11x4mm -

GMAO0165 x5 o~

Ball bearing 5x11x4mm

IR

GMAO0162
4mm E-ring

Q@

GMA0165
Ball bearing 5x11x4mm

GMAOD165
Ball bearing 5x11x4mm

@/"

D

"/ Ball bearing 5x11x4mm

GMA0165

20



GM60008
32P 21T 2nd gear (HI)

RN

GMG60033
= pnisaomm X2
GMAD162
5y e
GMAO0165
© Ball bearing x2
Sx11xdmm
<TUT>
.L‘*“ 4% [x:mg
.5 Sl
o —_—
%m’ —
GM6&60008 x1
GMG0008 x1
32P 21T 2nd gear (HI)
L[ o 9
GMG0038

Slipper shaft T4mm

GMA0104
3x12mm Wrench bolt

[

GMAD0106
3X18mm Wrench bolt

d
GMAO0154
M3 Nut

GMAO0154 ©

M3 Mut

GMs0038
2 Slipper shaft 74mm

Y

> Gme003s
Pin 1.5x7.2mm

GMAOD165
Ball bearing 5x11x4mm

GME&0008

32P 16T 1st gear (LO)

GMAD165
Ball bearing 5x11x4mm

e GMB0011

Transmission housing A

- GMAOD106
3X18mm Wrench bolt

GMAO0104

@" = _/ 3X12mm Wrench bolt

21

Yreaa==@



GM60037
Slipper pad

x2

GM60036
Slipper disk 33x1mm

@

GM60008
Slipper plate

x1

32P 56T Spur gear x1
GMAD159 x1 =
4mm Washer ﬁ L
= k N _.. B
El T
=
GMG0039 - | '
Slipper spring 8.5x12mm W
=8
[I . GM60008
Slipper plate
GME0012 ¥ > SET 10mm \.
e Remting .. GM60036
Slipper disk 33x1mm
GMRNAST GM60012 |
M4. nylon lock nut x1 32P 56T Spur gear
/@. = 1150 Bushing _ \
% ~. GME0036 -\ GM60037
o GMAD159 Slipper disk 33x1mm Slipper pad
i 4mm Washer \\
GM60039
Eﬂ?&gx ik Slipper spring 8.5x12mm
GMAD083 x2
2X8mm Wrench bolit
GMAD105 x1
3X15mm Wrench bolt GMA0106
ﬂ:m 3X18mm lWrend'L bolt
GMAD106 x2
3X18mm Wrench bolt
GMAD154
M3 Nut x2
GMA0083 GM60011 - GMAO0105
2X8mm Wrench bolt  Spur gear cap 8X15mm Wrench bolt



25 [ Ee—

[

GMA0102 x2
3X8mm Wrench bolt

A

GMAO0127 x1

3X4mm Socket set screw

A‘ £y

b= )
v &)
1"_ v,

l

Il

GME0008
Motor plate B
GM60008
Mator p;ata )

™
GMAO0102 s

GM60008

32P 13T pinion gear x1

GMA0127

Il

SET 10mm

o
GM60008

32P 137 pinion gear

I" " 3X4mm Socket set screw =

&=

GMAO0127

3X4mm Socket set screw
N,

", X -
GMAQ117 g\
4X15mm Wrench bolt Y
\%
GMA0159 l
4mm Washer ‘
A
GM60011 _

Motor clamp .

m
GMAO0127
3X4mm Socket set screw

GMAD159
4mm Washer

[

GMA0092
2.5X6mm Wrrench bolt

I: A

GMAD117
4X15mm Wrench baolt

A Use a small piece of paper to slip between the
gears to help set the proper gear mesh.

GM60011

Spur gear cover

GMAO0092
2.5X6mm Wrench bolt
A,




FRONT UPPER LINK ROD m
Q GM60023 x2

GM60023

GM60025

Upper link
REAR UPPER LINK ROD m
GME0022
T Suewan
GMA0145 -
4X20mm Socket set screw —
GM60023

() omeozs@  xa
o A
L]

GM&0022 3 x4

Bent upper link m:s Bxﬁemm

GMAD145
i T 4X20mm Socket set screw

.

GM60023 €3
@ @"“‘a
GM60022 @

A REAR UPPER LINK ROD SIDE VIEW

ch
g T

GMA0145

. 4x2umm5mketsetscrerw_ --..'_‘__
\\\ e /&ﬁl“
GM60027 -,

ear upper link rod (Left)

Freane=@



GMAO0145
FRONT LOWER LINK ROD m i St st s GM60023

GM60031 - B S

Lower link M4x6.8x105mm W-—' - \
o/ ©

GMA0145 1
4X20mm Socks t set screw ’2 GM60022 8
‘,W GM00000 GMA0145
@\ M4 Lower inkrod 4X20mm Socket set screw
@
GM60023 @)
@)/ GMA0145
. 4X20mm Socket set screw
GM60022 B ﬁ
O RRAARAY El
GMAD145 :
proszalitor ASDPRRIN x4 p % Front lower link rod (Right)
GM60023 @)
x4
Front lower link rod (Left)
x4
maG AR | 31
Q GM60023 @ x4 GM60025
Trailing arm

GM60025
Trailing arm

25 )G STCE )



SKID PLATE

[
GMAD058

> E
2 w E
§ S8
g 23
g o5
£ -

BE %

SE

IS

ox

/|

/ Transmission mount

GM60018

3X15mm Wrench bolt - ——

GMA0105

CERe )

26

X2
x2

3X10mm Flat head wrench bolt

GMAQ0105
3X15mm Wrench bolt



SKID PLATE

3X15mm Wrench bolt

[

GMAO0105

GMAD105

wn
e
S
<
=
o

:
g
£
:
%

Yrae=@®

27



SKID PLATE m A skid plate bottom view GMA0134
3X20mm Socket set screw
3
“.ﬁ: <S

AR

GMAO0134 . GMA0134
3X20mm Socket set screw 3X20mm Socket set screw
5 GMA0133
3X15mm Socket set screw

GMA0133 '3"'¢

3X15mm Socket set screw (; =
AN \_BL
GMA0133
3X15mm Socket set screw x2 @ 3

Front lower link rod (Right)
Tralling arm (Right)

Rear upper link rod (Right)
Front upper link rod (Left) - - Rear upper link rod (Left)

Tralling arm (Left)
Front lower link rod (Left)

Front upper link rod

Rear upper link rod

SIDE VEIW

Front lower link rod Trailing arm

Freane=@



e T

GMAD021

3X15mm

Round head wrench bolt
P

GM60013

GMAO0019
3X10mm
Round head wrench bolt

(o

GMADO019
3X10mm
Round head wrench bolt

(G

GMAD021
3X15mm
Round head wrench bolt

SKIP : 2CH TRANSMITTER USER
SHIFT SERVO 39 A A Servo is not included.
[

GMAD0107
3X20mm Wrench bolt

Tra L.
Hva -y
GM60017

Servo spacer

==\ GMA0107
3X20mm Wrench bolt

29 )G STC )



GMADO57
3X8mm Flat head wrench bolt

[

GMAD059
3X12mm Flat head wranch bolt

x2

x4

3X12mm Flat head wrench bolt

~— - GMA0059

3X8mm Flat head wrench bolt

3X12mm Flat head wrench bolt

SERVO SAVER 41 | A SKIP : 2CH TRANSMITTER USER

Gﬂﬁﬂm GMAD020
T Shift 3X12m|
S i neadwonchbot  GM80023
GMA0020 ]
3X12mm x1 . %‘
Round head wrench bolt L A Set to the neutral position f‘“\ > z- |
| @B before attaching th )
(T D g e A Lo 4 o>
GMA0021 GM60023 £} >
3X15mm x1 = ; %
Round head wrench bolt . / {
|nmﬁm11\m\\\\mm1 GM60018 fx?sﬁﬂ-,um -
GMAD172 Round head wrench bolt
3X18mm x1
Round head wrench bolt
GMA0158 :
3mm Washer - 5N )
A a2 i l. :
Q GM60023 E  x2 Py
GM60001 7} /
Servo saver adapter ‘*‘;\ -
M W s‘-\ = Servo saver spring 9.8x9.5mm .
N S e
SERVO SAVER ADAPTER N %Mm1sa
GMGE0034 3mm Washer
Servo saver spring 9.8x%.5mm x1 ? \
; al
GM60001 @
H Servo saver cap
Airtronics E %
= ! GMA0172 —
: 3X18mm Round head wrench bolt

30

erons@



GMA0019

3X10mm x2
Round head wrench bolt
GMAD0061 x2
3X20mm Flat head wrench bolt

GMAD0019 [
3X10mm Round head wrench bolt ——

31



A\ Assemble the connections carefully

o

e

RSN

3X12mm Round head wrench bolt

GMA0020

Froae=®

32

x4

TRANSMISSION
Round head wrench bolt

(o
GMA0020

3X12mm



TRANSMISSION SERVO POSITION SETUP

A\ 3CH TRANSMITTER USER (3position AUX channel is required.)

LOW SPEED SETUP
(Neutral positan)

50 E

ADJUSTMENT

Sﬁ =

LTI

F

ADJUSTMENT

HIGH SPEED SETUP

SERVO SAVER
= ACTION

1=
Qo o| | =, — ADJUSTMENT

T . i l ls
= I <L |
4+— | g
) SET 8mm ADJUSTMENT —
DIG SETUP

SERVO SAVER
ACTION

__ ADJUSTMENT

AT

=

2 I
ADJUSTMENT =

33 Yroeees@®



RECEIVER BOX

GM60016
Servo & recelver box mount

3X1Bmm Round head wrench balt <

GMAD0172

Round head wrench boft

GMAO0172

3X18mm

GMAO0105

3X15mm Wrench boit
_l.. -"—'—:-.'.7::_“"-

STEERING SERVO

L4

FA
v2

A Servo is not included.

GM60017

8 S 32

Servo spacer

GM60017
GMAO0105

3X15mm Wrench bolt

A\ SERVO HIGHT SETUP

Freane=@



[

GMAO0060

3X15mm Flat head wrench bolt

CAGE LOWER RAIL

GMAO0103
3X10mm Wrench bolt

d
GMA0154
M3 Nut

x4

x2

m A Receiver, ESC is not included.

ESC

GMADO0GD

3X15mm Flat head wrench bolt ———

. GMA0060
“= 3X15mm
Flat head wrench bolt

Panhard bar frame mount

GM&0013
Cage lower rail L

- GMA0103

~3X10mm Wrench balt

35

Freane=@



CAGE LOWER RAIL

GMAO022
ax20mm
Round head wrench boit

"!\".".".\‘I.'l‘l.‘lm\ﬁﬁ\\\ﬁ\\\\ﬁ\tﬂ“\l‘.\'ﬁ
GMAD023

3X25mm x2
Round head wranch boit

BATTERY PLATE

GMADO17
3XBmm x2
Round head wrench bolt

GMAOD158
3mm Washer x2

( )

GM60055
585 O-ring

x1

rd

GMA0021
3X15mm /
Round head wrench bolt

>

%)

! e

N
GMAD172
3X18mm
Round head wrench bolt

3X25mm

Round head wrench bolt Round head wrench boit

GMA0021 /

3X15mm

Round head wrench bolt
s

GMA0019
3X10mm
Round head wrench bolt

GMAD158
3mm Washer
GMADO17
3X6mm Round head wrench bolt

3mm Washer

GMADOMT
¥ Emm
Round head wrench boit

36

Froeae=@®



GMAD156
M3 Nylon lock nut
A

BATTERY TRAY

©H

GMAOD156

M3 Nylon lock nut

3X15mm Wrench bolt

GMAOD105

[

GMAO0105

3X15mm Wrench bolt

Yrae=@®

37



FRONT CAGE & BUMPER

GMA0107
3X20mm Wrench bolt

Round head wrench bolt

GMAD014
2.5X12mm
Round head wrench bolt

GMA0172
3X18mm
Round head wrench boit

UNIVERSAL SHAFT

GMAD160
2mm E-ring x4

GM60046 x4
Universal drive couplar

—

C

-

GM60046
Universal joint x4

GMAD0107
/ 3X20mm Wrench bolt

GME0046
/ Universal joint

~ GM60024
Universal drive hub

I GMAO0160
s

_ GM60046
—" Universal drive coupler

38

Werons@



UNIVERSAL SHAFT

—

GM60046
Universal cross pin

GMAD0160
2mm E-ring

GM60024
Universal shaft C

GME0024
Universal shaft A

x4

x4

x2

GME0024

GM60046
" Universal cross pin

GMAOD160

GMAO0160

T GM60024

Universal shaft A

39

Werons@



FRONT UNIVERSAL SHAFT

S
GM51306

A

GM51306

3X15mm screw pin

"\s' 3X15mm screw pin -,

i

REAR UNIVERSAL SHAFT

m—

GM51306

x1

3X15mm screw pin

=

3
/

3X15mm screw pin .

T =
GM51306

0

()

Proae=@®

40



FRONT AXLE m

— GMAQ109
3X30mm Wrench bolt

GMAD022 —
3X20mm
Round head wrench bolt

GMA0172
3X18mm x1
Round head wrench bolt

([

S xd I Z7 T2
Round head wrench bolt 1 , _GM51306
1
.
ﬁ

I =y

GMA0109 x1 i
3X30mm Wrench bolt : @F .

N P 0
i Ne
e LI {1
) b
’ ;

GMAO0156
M3 Nylon lock nut

o P <L)

GMAD156 x2 bl
M3 Nylon lock nut

L1

GM51306
3X15mm screw pin

x1
REAR AXLE m

GMAD172 GMAD109
3X18mm Round head wrench bolt / 3X30mm Wrench bolt

GMAD172
3X18mm
Round head wrench bolt

T — iy =
GMA0109 x1 |[CR «\' -
3X30mm Wrench bolt & > N /

I , i ey
e p (- 4
</
T -"-.-.l
n lock nut Pl

©f ©%
GMA0156 , |Ioms1306 7L
M3 Nylon lock nut X IX15mm u'aw pin N

{111

GM51306
3X15mm screw pin

x1

41 W%



SHOCK ABSORBER 610 A makexs

GMAO0161
2.5mm E-ring

GM0020020
Shock delrin piston

GM0020020
Shock delrin piston . _

(L1 )

GM0020007 ik
XD 103mm shock shaft

GMAO0161
2k5mr|_.1‘E-ﬂng

- GM0020007
XD 103mm shock shaft

GM0020008

Shock cartridge cap x4

©ll
©[

GM0020008
Spacer

GMO0020008
Shock cartridge cap

GMA0171
S8 O-ring

Ol

GM0020008
Shock cartridge

GMA0169
P3 O-ring
D GMA0169
P3 O-ring
 GM0020008 |
Spacer |
GMA0169 !
P3 O-ring
@ GM0020008 !
Shock cartridge C-clip .

A |
Be careful with the position of oring |
i
A 24 | g—)
GMA0171 !
59 O-ring i
GM0020008 g
Shuck cartridge C-clip

GMDDZQUGS
@ I:m Shock adjustment nut GMAD168
3x1 O-ring GM0020016
GM0020017 - ¥  Aeration shock cap
Aeration screw ' e
© || SMaotes x4 GM0020017
3x1 O-ring Aeration screw
GMADIT1 PlﬂEIEB be careful with the
S8 O-ring x4 pDBllmn of oring.
GMO0020014
XD 103mm Shock body GMA0171
89 O-ring
42 ﬁmaﬁ%



LOW PRESSURE SETUP

64-A 64-B

A MAKE X 4

Pulldown the piston to the E

HIGH PRESSURE SETUP

Fill up the cylinder with oil. Push down the shack ! Tighten the cartridge Slowly move up and down Push up the shock shaft
assembly slowly ! with the shaft pressed and bottom of cylinder and | to remove alr bubbles and slowly to the top and
all the way to bottomn. wipe the overflowed oil. fill it two-thirds with oil. ! fill up the oil, close the cap.
65 § A MAKE x 4 ‘
GM0020008 x4
Shock spring cup m
@ GM60023 £ x4 =
f' O GM0020008 (I
N Shock spring cup
GM&0023 x4 )
GM0020026 &7 =%
Shock spring T ! <1 =4
189x68mm mideum ol
GM0020096 x4 —)
Rubber Bump Stop . 2
GMO0020049
/ / " Rubber bumper stop
GM0020026 GM60023 B GM60023 £
Shock Spring x4 l
19x68mm Mideum

43

Freane=@



FRONT SHOCK ABSORBER m
%  GM0020008
GMA0022 im0 DR IRNEITG

3X20mm @
Round head wrench bolt GMe60013

M~ e ‘
GM60013 — GMO020008 7 L=
Shock mount | Shock bushing :ﬁ"’

e

. |
o 4 f@ﬁr

GMAO0172
3X18mm
Round head wrench bolt

GMo020008
Shock bushing

(i

GMA0172
3X18mm
Round head wrench bolt

(I M3 ylon lock it

GMADD22
3X20mm x2
Round head wrench boit

H]
GMA0156 -
M3 Nylon lock nut

3X18mm
Round head wrench bolt
7




(i

GMAD172
3X18mm
Round head wrench bolt

GM0020008
Shock bushing

H]
GMA0156
M3 Nylon lack nut

GMAD172
3X18mm
Round head wrench bolt

Bl
GMAO0156
M3 Nylon lock nut

x2

x2

x2

x2

x2

GMAD172
- 3X18mm
~ Round head wrench bolt

GMO0020008
» Shock bushing

\ GMAO172

IX18mm
Round head wrench bolt

GMA0156
M3 Nylnn lock nut

L

I|'
GMAD172
3X18mm
Round head wrench bolt

45



e |60

T - GM60022 3
GMAD144
T l &\ " 4X15mm Socket set screw
75)  GMe0022 ) @
& ) //_ ; \‘l
\ / GM6E0023

GMA0145

GM60040

.~ Steering rod M4x6.8x117mm

GM60023 @

Q GM60023 £

AR
GMA0144

4X15mm Socket set screw x2

ARNAAAA

GMAO0145
4X20mm Socket set screw

x2

GM60022 I3

2
Wﬂ’{ﬁv . 4X20mm Socket set screw
\a

GM60023 £
GMAQ144 % %
4X15mm Socket set screw e

AR

GM60040
Stearing rod M4x6.8x155mm

'

GME0022 )

GMA0145 p
4X20mm Socket set screw

2 GMe0023 B
GM60040 -
Steering rod M4x6.8x117mm
GMG0040 -
Steering rod M4x6.8x155mm
|
PANHARD ROD . ’
BTl . e
NN
@ GM60032
Fanharq rod 133mm

GM60023

g GM60023 8  x2
GM60023 B
@)
” .

GM60023 B3 x2 ﬁTﬁ
(e A |
GM60032 ot GM60023 6

Panhard rod 133mm

46



PANHARD ROD

(o

GMAO0021

3X15mm

1
x1

2N

Round head wrench bolt
//
GMAO0060
3X15mm Flat head wrench bolt

©f

M3 Nylon lock nut

GMAO0156

STEERING ROD

r”

M3 Nylon lock nut

Round head wrench bolt

GMA0023

3X256mm

Round head wrench boit
Round head wrench bolt

GMAO0156

GMAD023

3X25mm

x2

M3 Nylon lock nut

Proae=@®

47



|

S = |

| Mz

A Set to the neutral position

before attaching the servo
horn to the servo.
GMAO018
3X8mm x1
Round head wrench bolt
GMA0020
3X12mm x1
Round head wrench bolt 77 Al
GMA0020
H 3X12mm Round head wrench bolt
AI.'I1 54
M3 Nut x1
STOCK DRIVE SHAFT | (OPTION CVA KIT
Default setup GM30062 GA60 CVAKIT
Option parts (Not included.)
p /
SR
_ ; 45
30 —— = -
¥ =R SO 4| N | 3.&“_ _ol @_(_ v
30° d — =
45°
" (s} &
~
R GM60019

GMA0021
3X15mm
Round head wrench bolt

H]
GMAOD156
M3 Nylon lock nut

x1

AR omAotss
* > ‘ _ M3 Nylon leck nut j)

e o

GMA0021
3X15mm Round head wrench bolt "-...‘

NN




Proae=@®

49






COCKPIT : GM60051 A SHIFTER ASSEMBLE
GMADD18
3XBmm x1
Round head wrench bolt
GMAD158 x1 RS snap pin
3mm Washer L
! \\‘ﬁ}\,
[ 3 IR
GMA0018 \ i ¥
axsmm e
Round head wrench bolt e o
._ CMAD158 (<5)™> GMA0170
3mm Washer POt

GM49006
RE snap pin

Ol

GMAD170
PS5 O-ring

(]

GMADD019
3X10mm
Round head wrench bolt

GMAD0158 4
3mm Washer x GM60026
Seat

|

GMAD158 O

3mm Washer
GMAD158
GMAO0019 VA " 3mm Washer
| &

Round head wrench bolt *—:-__’

51 )G STC )



GMA0093

2.5XBmm Wrench bolt

COCKPIT

[y

x2

GMA0093
2.5X8mm Wrench bolt

GMA0012
2.5X8mm

e

~/ Round head wrench bolt
v
s

BONNET

(s

GMA0012

2.5XBmm

Round head wrench bolt

Freaee@®

52



(frmm

GMAD012
2.5X8mm x1
Round head wrench bolt

(o

GMA0014
2.5X12mm x5
Round head wrench bolt

[

GMAO0095 x1
2.5X12mm Wrench bolt

([

GMAD096 x1
2.5X15mm Wrench bolt

ﬂj AR

GMAD173 x1
3X45mm Wrench bolt

GMA0095
2.5X12mm Wrench boit

L f
W

\
LT

GMA0014
2.5X12mm
Round head wrench bolt

Round head wrench bolt

GMAO0173
3X45mm Wrench bolt

53

Freeae=@®



(]

GMA0014
2,5X12mm x7
Round head wrench bolt

(i

GMA0021
3X15mm
Round head wrench bolt

[

GMAD0093
2.5X8mm Wrench bolt

[ o

GMAD095
2.5X12mm Wrench bolt

|
]!
GMAOQD014
2.5X12mm
Round head wrench boit

2.5X12mm Wrench bolt

GMAOD095
Cage side R |

2.5X15mm Wrench bolt
-
¥

GMAO0096

GMA0173
3X45mm Wrench bolt

Round head wrench bolt

~ GMA0021
= 3X15mm

Round head wrench bait

2.5X12mm

Gl;AGOM
-

GMAD093
2.5X8mm Wrench bolt

Rear sway bar mount R

GM60014

Rear X-brace

GM60015

GMAO0096
2.5X15mm Wrench bolt

ﬂj R
GMA0173 x1 N
3X45mm Wrench bolt !
-
5
P
GM60014 s 3
Rear sway bar mount R x1 § E E
= oy
5492
QSO T
g 5
GM60014 - ©x

Rear sway bar mount L

54 Frerae=@



BATTERY COVER

GMADD12
2.5X8mm x1
Round head wrench bolt

[

GMAO0083 x1
2X8mm Wrench boit

[

GMA0094

2.5X10mm Wrench bolt x1

BODY

GMA0012
2,5X8mm x4
Round head wrench bolt

[

GMA0093 x4
2.5%8mm Wrench bolt

q

2.5X10mm Wrench bolt

€W
™ GmAoDss ('

212" GMA0083
-!’*(’..l 2X8mm Wrench bolt

.f'.; .II
E GM60017 GM6E0017
Battery tray cover Battery tray cover lock knob
GMAD012
2.5X8mm Round head wrench bolt
2 GM60051
F— GOM decal sheet
_ GMA0012 R
=, 2.5XBmm

Round head wrench bolt

GMAO0012
2.5X8mm ¥
Round head wrench bolt —

N S
N

GMA00D12
2.5%8mm
Round head wrench boit




GMAOQ057

3X8mm Flat head wrench baolt
_,’ , \ =2 T ——

Tail IIgITl Ly
4

GOM decal shest

GM60051

TAIL LIGHT m CMBOU1T

GMAQ057

[

x3

3XBmm Flat head wrench bolt

T
=
<
14
o
[,
L
w
-
1]
=
<
wm
=]
==}

SIDE BODY

Round head wrench bolt

2.5X8mm

— —amA0012

Round head wrench bolt

GMAO0012
2.5X8mm

(frmm

erons@

56



P
GM70524
MT2202 2.2inch off-road Tires

Inner foam

Tighten beadlock wheels
using the saguence shown.

GM70234
Back half of wheel

GM70234
Inner beadlock ring

&
GMAD153 j
M2.5 Nut

GMA0096
2.5X15mm Wrench bolt

GMAD096 x2
2.5X15mm Wrench bolt
e ] GM70234
F— Front half of wheel
of o
GMAD153 x8 ;
M2.5 Nut 1
T T @
o
m
Please be careful
with the direction.

57 W%



WHEELS AND TIRES 89 ] A makEx4

[ oo

GMAD0093

2.5X8mm Wrench boit

]
GMA0153
M2.5 Nut

[ i

GMAO0093

x24

x24 '_-_" i - .’?
CEETRY,
& L o
& G :
[0S,
GMAO0153
M2.5 Nut

=

(o) €@
0

Tighten beadlock wheels
using the sequence shown.

GMA0093
2.5X8mm Wrench bolt

x8

2.5X8mm Wrench bolt GMA0096

2.5X15mm Wrench bolt

GMAD093
2.5X8mm Wrench boit
i

@

GMAO0096
2.5X15mm Wrench bolt

Tighten beadlock wheels
using the sequence shown.

58

o=@



GM51603
Pin 2x10.3mm

.,
I
Y/

GM51603
Pin 2x10.3mm

GM60009

GM&0009
12mm Wheel hub

—

GM51603
Pin 2x10.3mm

GMAO0157
M4 nylon lock nut

GMAQ157
M4 nylon lock nut

9

¥

GMAD093
2.5X8mm Wrench bolt x32

:J"((,«1

2.5X8mm Wrench bolt

59 Preaee=@




PARTS REFERENCE

PART# PRODUCT NAME PARTH# PRODUCT NAME
GMADD12 2.5*8mm round head wrench bolt GM00200286 Shock spring 19x68mm Mideum
GMAOD14 2.5"12mm round head wrench bolt GM0020096  Rubber bumper stop

GMAQO1T 3*6mm round head wrench bolt GM49006 R5 snap pin

GMAOD18 3*8mm round head wrench bolt GM51306 3*15mm Screw pin

GMADD19 3"10mm rotind head wrench bolt GM51603 Pin 2x10.3mm

GMADQD20 3"12mm round head wrench bolt GME0001 16.5mm servo saver parls lree
GMAQDZ21 3*15mm round head wrench bolt GMG0008 GRO1 motor plate & gear set
GMADQ22 3"20mm round head wrench bolt GMEB0009 GAB0 axle gear & hardware set
GMAOD23 3*25mm round head wrench bolt GMB0010 GABO axle housing parts tree
GMADOS7 3*8mm flat head wrench bolt GMB0011 GRO1 transmission & transfer case housing parts tree
GMAOQDS8 3*10mm flat head wrench baolt GMEB0012 GRO1 transmission & transfer case gear set
GMADD59 3*12mm flat head wrench bolt GMB60013 GRO1 cage lower rails
GMAODBD 3*15mm flat head wranch bolt GMB0014 Cage side parts tree

GMAD0G1 3*20mm flat head wrench bolt GME0015 Cage top & rear parts tree
GMAOD83 2*8mm wrench bolt GMEB0016 GRO1 skid plate parts tree
GMADD92 2.5"8mm wrench bolt GMeo017 Front cage parts tree

GMADD93 2.5"8mm wrench baolt GMe0018 Battery fray & transmission parts tree
GMAOD94 2.5"10mm wrench bolt GMB0019 GAGO axle parts tree

GMADDAS 2.5*12mm wrench bolt GMB0022 M4 5.8mm rod end set
GMADD96 2.515mm wrench bolt GME0023 5.8mm ball parts tree

GMAD102 3*8mm wrench bolt GMB0024 Universal shaft parts tree
GMAO103 3*10mm wrench bolt GME0025 Rear 4 link set

GMAQ104 3*12mm wrench bolt GMB00286 Cockpit accessory parts tree
GMAD105 3*15mm wrench bolt GME0027 Bent upper link Mdx8.8x99mm
GMAD106 3*18mm wrench bolt GME0028 Differential gasket 17x24x1mm
GMAD107 3"20mm wrench bolt GMB0023 Drive shaft 128mm

GMAD109 3*30mm wrench bolt GME0029 Drive shaft 88mm

GMAO117 4*15mm wrench bolt GME0030 Input shaft 26mm

GMAO127 3*4mm socket sel screw GMB0031 Lower link M4x6.8x105mm
GMAO131 3*10mm socket set screw GME0032 Panhard rod 133mm

GMAQ133 3*15mm socket set screw GM60033 Pin 1.5x7.2mm

GMAD134 3*20mm socket set screw GMB0034 Servo saver spring 9.8x8.5mm
GMAD144 4*15mm socket set screw GMB0035 Shift spring 4.2x13mm
GMAO145 4*20mm socket set screw GMEB0036 Slipper disk 33x1mm

GMAD153 M2.5 nut GME0037 Slipper pad

GMAD154 M3 nut GMB0038 Slipper shaft 74mm

GMAO156 M3 nylon lock nut GMB0039 Slipper spring 8.5x12mm
GMAQ157 M4 nylon lock nut GME0040 Steering rod M4x6.8x155mm
GMAD158 3mm washer GMB0040 Steering rod M4x6.8x117mm
GMAD159 4mm Washer GME0041 Straight drive shaft 155mm
GMAD160 2mm E-Ring GMB0041 Straight drive shaft 115mm
GMAO161 2.5mm E-Ring GMG0042 Transfer fork shaft 58mm
GMAD162 4mm E-Ring GMEB0043 Transfer output rear shaft 40mm
GMAD163 Ball bearing 5x8x2.5mm GMB0043 Transfer output front shaft 27mm
GMAD165 Ball bearing 5x11x4mm GME0044 Transmission fork shaft 78mm
GMAD166 Ball bearing 6x12x4mm GMB0048 Universal joint

GMAD167 Ball bearing 10x15x4mm GMB0046 Universal drive coupler
GMAD168 3*1 O-Ring GMB0046 Universal cross pin

GMAO169 P3 O-Ring GME0047 Wheel axle shaft 35mm
GMAQ170 P5 O-ring GME0048 GOM body panel (Clear)
GMAO171 59 O-Ring GMB0049 GOM bonnet (Clear)

GMAD172 3*18mm round head wrench bolt GMB0050 Transmission output shaft 128mm
GMAD173 3*45mm wrench bolt GMB0051 GOM decal sheet

GM0020007 XD 103mm shack shaft GMB0053 GOM interior cockpit (Clear)
GMOD20008  Shock cartridge part tree GMB0054 Gmade sponsoar decal sheet
GM0020014 XD 103mm Shock body GMB0055 585 O-ring

GMO0020016  Molded aeration shock cap

GMO0020017  Aeration screw

GMO0020020  Shock delrin piston

®
MNILOL O

www.gmade.net

Address : GMADE Building 1F, Sinwol-dong 199-5, Yangcheon-gu, Seoul 07915, South Korea / Tel : 02-2696-8170 / Fax : 02-2696-8171




